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NIL Date: 22/08/2018

00248/NTH(WR)/CH(P)/24/08/2018

iTraffic-TM Pro Acrylic Waterborne Traffic paint 1S-164 Grade-
white

Sample received in two plastic containers
B.No: PWBP-WH-16-0718
Mfg Date: July 2018

1S 164/1981

23/08/2018

From: 24/08/2018 To: 29/10/2018

15:164/1981

As per standard procedure

Sampling Procedure where relevant
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Sl. No. Test Name Test Result Limit
1 Drying Time on a) Less than 30 minutes Max 30 minutes for surface
Bituminous surface b) Less than 1 hour dry and Max. 1 hour for hard
a) Surface dry b) dry.
Hard Dry.
2 Residue on 63 0.1 Max. 0.3%
micron sieve,
percent by mass
3 Colour White Close match to specified IS
colour.
4 Finish Smooth and matt Smooth and matt to
semiglossy
5 Application Property The material is suitable for suitable for application by

application by brushing without any brushing without any
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6 Consistency Smooth and uniform. Smooth and uniform.
7 Resistance to Passes the test should not show any bleeding
bleeding
8 Recoating property Passes the test second coat can be applied
without lifting the first coat
9 Resistance to wear, More than 6 hours Over 6 hours for Grade 1 & 1
to 6 hours for Grade 2
10 Mass in Kg/ 10lit 14.1 Not specified
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11 Durability No sign of flaking or peeling or other Material should not show any
evidence of break down; and no sign of cracking
fading of colour observed after the [flaking.peeling off,break
test. down or more than slight

fading of colour after the test

12 Wet opacity , 113 Not specified
Sq.mt/10It.(Approx.)
13 Condition Good Good
feoraft NA
Note :
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Remarks The sample meets the requirements of the aforesaid specification in respect of the
tested parameters for Grade 1.
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